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FEAh AR PR A5 ZEAN
Sample name Li-ion battery Test category After testing
Sample model Accepted date

) ‘\ . L‘
RS HLAE S5 10l WA TF i H 3 2016-12-07
Sample specification Test start date
A= I~ il 44
RER R () 13 WAHEARH 2016-12-26
Sample quantity(pcs) Test end date
ZHRAL FSEH B R A R 7
Consignor Dongguan Amperex Technology Limited
5 A 1
Consienor address West Industrial Road 1#, Songshan Lake lndustly Park, Dongguan City, Guangdong
& Province, P. R. China
i3 i SR AR R
Manufacturer Ningde Amperex Technology Limited
X v [ A T T R K VR R 1
i3 , o
No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R.
Manufacturer address )
China
RIS FRBREJE: 15°C -25°C; BRBURA: 45%~75%
gt env1.1c.)nment Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
LERTPAP N AR
Appearance Black plastic shell

W J5 VA R A e

Test method and criterion

B «BTEr s a ey R AR T
ST/SG/AC.10/11 Rev5, amend 2, 38.3
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev3, amend 2, 38.3

SRR WEIRTE RZh. ehds SMERAELRE. BEE. dETEH. SREE

W B : . : [ .
Tast Semis Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge
ZR, AR AIA E GETER B it B AR T
WAL ST/SG/AC.10/11 Rev5, amend 2, 38.3 FRuERIEK
Conclusion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3
NUREWNS - 2
2016 12.2 Y
Testers i—% L8 : T ﬁ% @\ﬁ;&)\.(é. 2. l—(
H N R
Compiler %ﬁ Salb . IZ.),_" pr—
Gik3 } ?#%‘rﬁﬁﬁﬂﬁﬁ R 7
Checker N I 206,12 > A
hegker ‘ b ke 2\
2 Dongg -T;perex g
7 l'.t p,a 9.»/0/ /2 097 Technolog&gg Test-Cehter
i Tl BARRFA (EW) &
Approval Cai JingJing: Technical Director ‘ f{s%narure) y.

SBEE: b AE N

Guo Jiali: Center Director o
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FE b i e B

Sample description and description

Test using a program

FE a2 PR : Rl
Sample name HAT Model -
Rated capacity Nominal voltage
Battery chemical composition -
WA AR BRI TR B N7 (3.0A CC t0 4.4V, CV to 171mAh)
Test charge program
MBS B R A AU OB PR (1.0Cmin DC 10 3.0V)

DAAE i 1B

Test sample image
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K 1: 1A

Figure 1: positive

&2 R

Figure 2: negative

HCG6O0
I 8BV LITHIUM ION POLYMER BATTERY

MERR/BEBRBEEK 378
3780/4000mAh(min/
14.4/15.2Wh(min/ty

1 3: ARiH
Fgure 3: Logo

]
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FE | WIRSIE AR R e S miggr | R g
Standard requirement or the clause i Test
No. Name of test Test result : Remark
number of standard conclusion
y BEAE GRTRESRyBHNERs R
1 1+ AR FrufEFM» -3 T1; UN Manual of Test and UWLE GlLid I
Altitude simulation gritciia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 1 Passed
est
s AR TR MY MHMEIT K
o) ?ﬂ}ﬁﬁﬁ% WRUYETF MY 36 T2; UN Manual of Test and DLFRR 2 CL: /
Thermal gritteéia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
cs
~ BEE «RTaR B 5
3 =zl FRAEF MY iX5% T3; UN Manual of Test and DLFHEE 3 L /
Vibration %rittegia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 3 Passed
€s
R A E « LTRSS imai T K
4 Mty FRUEF M 1R5 T4; UN Manual of Test and DLt 4 GLii /
Shock (T:rittc;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 4 Passed
€S
A I WA CETRRKSRIERS REA | "N
5 External FRETFME» KR8 TS; UN Manual of Test and J'-‘W% 5 = *@ /
short-circuit %rittegia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
-circu s
A E CGETER S Enls R
6 B /Al i FREFEM RE T6; UN Manual of Test and JLFER 6 G /
Crush/[mpact %rilegia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
est .
A TR B4 Ry
X 2
7 TR FRAEF M 1A% T7; UN Manual of Test and WM 7 CLi /
Overcharge %rite;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix q Passed
est
A E «RTRk a1 Rmm
8 E&%‘JMEE‘ FRAEF M R5% T8; UN Manual of Test and %Bﬁﬁ 8 ﬁ% /
Forced discharge %rite{r;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
est
A0 5 )
Test items
4
_— 4 M
43 BLIATE UL N / Post /
Subcontracted test condition AR il code
Subcontracted
Laboratory Hihk / HIE /
Address Tel.
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75 1 WA HT H B T R
No. Name of test items Altitude simulation
S : IR
R RS WA HT Before test MR JE After test R ﬂ%'ﬁE Wik
(e TR S 1‘“ Vs Togs Residual ZE R
ampile
Sample No. P | iR | FFRAUE | R | TFRBE | o oV | Test
m; () U (V) m; (g) U (V) (*0) | result
8SSB18C15121A | Hkmw2TH
Leye fully 59.9887 4.363 59.9816 4357 0.01% 99.86% 0
NDG6BV02NW charged
8SSB18CI15121A | HKFERTH
leyc full 59.5010 4,363 59.4940 4.354 0.01% 99.79% @]
NDG6BV02MN charged
8SSBISCIS121A | Hikst&iH
leye full 59.7328 4.362 59.7259 4.356 0.01% 99.86% 0
NDG6BVO2MT ey
8SSBI18CI15121A | HksE2ITH
Teye full 59.5307 4363 59.5243 4358 0.01% 99.89% 0
NDG6BV02ND Shand
8SSBISCI5121A | HKEETH
leye fully 59.6617 4.365 59.6553 4.360 0.01% 99.89% 0
NDG6BV02N4 Sherel
8SSB18CI15121A | H&KsEETHR
leye fully 59.6505 4.366 59.6436 4.358 0.01% 99.82% 0
NDG6BV02NS charged
8SSBISCISI21A | HkE2TR
Leye il 59.6963 4.365 59.6897 4361 0.01% 99.91% 0
NDG6BVOOHY e
8SSBISCI5121A | HKFEETH
leye full 59.7562 4362 59.7502 4.358 0.01% 99.91% 0
NDG6BV00H4 et
8SSBISCISI2IA | Hiki&in
Taye full 59.7212 4.362 59.7146 4357 0.01% 99.89% 0
NDG6BVOOHA e
8SSBI18CI15121A | HksEETLH
Loy full 59.7100 4.362 59.7035 4.358 0.01% 99.91% 0
NDG6BV02SB ¢ e g
PITFZEH

X LR V-HERG D REE; F-RAk; O-JoitiR, JoHPR, JofMk, T, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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e , WkTH &R | WK
No. Name of test items Thermal test
- ﬁ; 5, ’Ikl’%: WA AT Before test Wik J5 After test Jﬁiﬁffi T;“ji?ug gi
Sample No. s | PR | JTEAE | WRR | FFERE | o) OCV | Test
m@ | UM | mE | U (#) | rosul
e ﬁi?gfg;% 59.9816 4357 59.9677 4.279 0.02% | 9821% o
e ﬁ%{?ﬁ?% 59.4940 | 4354 | 594805 | 4277 0.02% | 9823% | O
8]3;%16%\13215/},? Ei?ggi% 597259 | 4356 | 59.7133 4.279 0.02% | 9823% | O
813%%16%\}3%? ﬁi}c%z?% 59.5243 4358 59.5099 4282 0.02% 98.26% 0
o ggﬁfﬁ 59.6553 | 4360 | 59.6415 | 4280 0.02% | 9817% | O
e ﬁ%§§§§§% 59.6436 4.358 59.6291 4.278 0.02% | 98.16% o
8}3;‘216‘;0\}351311;* ﬁfﬁ;ﬁ??ﬁ 59.6897 4361 59.6780 4287 0.02% 98.30% 0
8;%&;;5&35%2“ ég;zgiéa 59.7502 4358 59.7372 4.284 0.02% 98.30% 0
Hepp LI ﬁi?gi?% 507146 | 4357 | 597022 | 4285 | 002% | 9835% | O
siiﬁiggégéég% ‘§ﬁ§§§§§% 59.7035 4358 59.6911 4.284 0.02% 98.30% O
PTFEH

W LAR; V-HESG DR R PR O-TCikR, ToHER, Jok, TR, TEX.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5 3 R H 24 i)
No. Name of test items Vibration
o S = RS
5 FE R A WA BT Before test MR 5 After test RS %%@E ik
HEih S Sample Mass loss Residual AR
SampleNo. | "SNP E | TR | JFEHWE | WMLER | FFRAE | o OCV | Tes
m; (g) U, (V) m(g) Uz (V) (%) result
8SSB18CI5121A | HKTE2TH
ey Fallk 59.9677 4279 59.9649 4278 0.00% 99.98% 0
NDG6BV02NW charged.
8SSBI8CI15121A | BKFEETH
leyc fully 59.4805 4.277 59.4781 4276 0.00% 99.98% 0
NDG6BV02MN charged
8SSB18CI15121A | HksEEHR
leye fully 59.7133 4279 59.7118 4278 0.00% 99.98% 0
NDG6BV02MT ekl
8SSB18CI5121A | HKSELTH
leye full 59.5099 4282 59.5079 4.280 0.00% 99.95% 0
NDG6BV02ND g e
8SSBISCISI21A | HikELi
Ny Bk 59.6415 4.280 59.6388 4278 0.00% 99.95% 0
NDG6BV02N4 i d
8SSB18C15121A | H&ksE&TiL
leye Rl 59.6291 4278 59.6271 4277 0.00% 99.98% 0
NDG6BV02NS b s
8SSBI8CIS121A | HKEETHL
leye full 59.6780 4287 59.6774 4.286 0.00% 99.98% O
NDG6BVOOHY charged
8SSBISCIS121A | HkELTH
{oye il 59.7372 4284 59.7353 4283 0.00% 99.98% 0
NDG6BVO00H4 b
8SSBISCISI21A | HkEETR
leye full 59.7022 4285 59.7009 4.284 0.00% 99.98% 0
NDG6BVOOHA o e
8SSBI8CI15121A | HKSEETTH
leye full 59.6911 4.284 59.6898 4.283 0.00% 99.98% 0
NDG6BV02SB o g
UTZH

e LA V-HES; DA R-BER; F-igk; O-JGiMhR, JoHbR, Joffk, o, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5 4 LRI H 458 ik
No. Name of test items Shock
i e o E IR
FERRZS M E Before test MR )5 After test REHE %%%E Wi
Frdh % 5 Sample Mass loss Residual AR
SampleNo. |~ e | iR | FFEEBIE | AIBER | TFEORE | o OCV. | Test
m; (g) Uuv) | m@ Uz (V) (%) | result
8SSBISCISI2IA | HkSERTH
1y full 59.9649 4278 59.9629 4,278 0.00% 100.00% 0
NDG6BV02NW e d
8SSB18C15121A | HRE2TH
leye full 59.4781 4276 59.4765 4275 0.00% 99.98% 0
NDG6BV02MN et
8SSBISCISI21A | HkE2TEHR
1eye full 59.7118 4278 59.7111 4276 0.00% 99.95% (@]
NDG6BV02MT hauEd
8SSBISCI5121A | HKSELTHR
Leyc fully 59.5079 4.280 59.5051 4279 0.00% 99,98% 0
NDG6BV02ND ke
8SSB18C15121A | HXEETH
eye full 59.6388 4278 59.6369 4277 0.00% 99.98% 0
NDG6BV02N4 S ey
8SSBISCISI21A | HikseLTH
leye full 59.6271 4277 59.6261 4275 0.00% 99.95% 0
NDG6BVO2NS ol
8SSBISCI5121A | HiksEEFRR
Teye full 59.6774 4286 59.6776 4283 0.00% 99.93% 0
NDG6BVOOHY charged.
8SSBISCISI21A | HKsE£7EH
Teye fully 59.7353 4283 59.7342 4.280 0.00% 99.93% 0
NDG6BV00H4 o
8SSB18CI5121A | HKFERTHL
1eye full 59.7009 4284 59.7004 4.282 0.00% 99.95% 0
NDG6BVO00OHA e
8SSBISCISI21A | HKSELTH
Leye full 59.6898 4.283 59.6893 4281 0.00% 99.95% 0
NDG6BV02SB gt oed
PATEH

¥ L-HR; V-HESG DR R F-RKG O-FGihie, FoHFR, TRHME, TR, JoRX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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s 5 A5 H 425 AR 3%
No. Name of test items External short circuit
o ity 2 TR B e i
¥ H g L ¥ LA Sl 3 42 3
PGS Frb RS Max. External Temperature Wiksog ik
Sample No. Sample status C) Test result Remark

8SSB18CI5121A HRELTH 558 0 /
NDG6BV0O2NW leye fully charged ’
8SSB18C15121A WS 56 0 /
NDG6BV02MN Icye fully charged g
8SSBI8CI15121A ke 56.4 o /
NDG6BVO2MT leye fully charged .
8SSB18CI5121A BT ss8

NDG6BV02ND lcyc fully charged : ¢ /
8SSBI8CISI21A e 28

NDG6BV02N4 leyc fully charged ) O /
8SSBISCI15121A Hiksz LT 56.4 0 /
NDG6BV02NS leyc fully charged :
8SSB18CIS121A ik EATH 56.5

NDG6BVOOHY leyc fully charged : O /
8SSBI18CI15121A BT 56

NDG6BVOOH4 lcyc fully charged 3 0 /
8SSBI8CI15121A Yiksesrh 562

NDG6BVOOHA 1cyc fully charged . 0 /
8SSB18C15121A ERsEa T 556 &

NDG6BV02SB loyc fully charged : /

UTF=H

B DRAE; RBER; F-RA; O-ToffMk, LR, kK.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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g ; WIS 4 | HE
No. Name of test items Crush
o it 2 T e Tl FEE
S =l H LR A Sl A 2 b
GLLE K RS Max. External Temperature Wi %A ik
Sample No. Sample status (C) Test result Remark
0216AE103071 Hik sove it 243 o) /
leye 50% capacity
IR S0% A&
0216AE103041 Mabitwmnir 25.5 0 /
ik 50%55 5
0216AE121725 leye 50% capacity 24.6 O /
K S0%A R
0216AE103100 leyo:50% capacity 24.8 O i/
0216AE121032 Bk So%a 25.5 0 /

lcye 50% capacity

UT=ZH

¥ DRk, F-Rk; O-Toffik, kKA.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e 7 WA H 2 F5 HETTH
No. Name of test items Overcharge
HR%S FEARAS ik R it
Sample No. Sample status Test result Remark
8SSB18CI15121A kAT o /
NDG6BVO0O0K3 leye fully charged
8SSBI8CISI2IA HRZETH 0 /
NDG6BV0O0OJT leye fully charged
8SSBI18C15121A HRse T o /
NDG6BV00K4 leyc fully charged
8SSB18C15121A HRsEL T 0 /
NDG6BV00JM lcyc fully charged
8SSBI8CI15121A S0 RSERTEHL 0 /
NDG6BV00JX 50cyc fully charged
8SSB18C15121A 50 IRFERFEH 0 /
NDG6BV0O0K2 50cyc fully charged
8SSB18CI15121A 50 IRSEATEHL 0 /
NDG6BV02SM 50cyc fully charged
8SSB18CI5121A 50 e a et " :
NDG6BV02S6 50cyc fully charged
UTZH
¥ D-ffE; PRk O-FTfHEk, TolE .

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e . WATE & | whls
No. Name of test items Forced discharge
R RS AR ZS MR R #E
Sample No. Sample status Test result Remark
0216AE122107 lcy%}f;’iﬁi@ ; 0 /
0216AE103095 | | HIEEAL 0 /
0216AE112044 mfjﬁ’?ﬁ’fﬁgc : 0 /
0216AE122002 1Cf§§§i’ﬁ§ge ; o) /
0216AE122185 lcfjﬁiﬁiﬁfge ; 0 /
0216AE122105 Icfjﬁfi’fﬁfge ] 0 /
0216AE103052 lcff’ﬁﬁi’zﬁfge g o) /
0216AE103098 lcy’fgﬁl’ydﬁiﬁfge ; o) /
0216AE103073 lcycﬁf*ﬁfi’fﬁjge ; 0 j
0216AE103043 lcycﬁgﬁfiﬁge p 0 /
0216AE103080 | > gﬁyﬁﬁfﬁfy . o) /
0216AE103104 | 0 KAEML 0 /
0216AE103096 | ;cofffl(ly%(fszﬁ;?‘ge ; 0 /
0216AE103055 | ﬁ’?ﬁﬁie ’ o) /
0216AE103034 | ;féﬁ?ﬁiffge | 0 /
0216AE103112 | f{fﬁiﬁie ; 0 /
0216AE122382 |  JORTEMRL 0 /
0216AE122046 |  *KTEME 0 /
0216AE122141 | ;fgﬁfﬁﬁge a o) {
0216AE122198 | % fffl’:ﬁfﬁfge | 0 /
H: D-fidk;  F-i2k; O-Jof#ik, LK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

L A A 15 JC A S 38 /8 BE TGN o
The test report is invalid if not affixed the official seal of the laboratory to it.
2. A e A R L TC R o
The test report is invalid if it is blotted out.
3. IAFFRATRM LR, DO Prd A AL
The conclusion of the consignation test is only valid for the provided sample.
4. R AREREIZF WA, AnHaE .
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

R 5E R eI RO FR 2 w0
Dong guan Amperex Technology Limited Test Center

Huhik: HE )R AR GE AR LIRS b Tl pa g 1 5

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HL3G Tel. : +86-0769-88989149

£ H Fax.: +86-0769-88989483

ML Website : www.atlbattery.com




Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com
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